(LU\\ ALFRESCO
QQHEAT'NG.COM

888-WARM-GLO

Manufactured by Infrared Dynamics

SUNGLO REPLACEMENT HEATER HEADS (without emitter grid) PRICING

Item # Description

10278 1 Natural Gas Head Assembly w/o Spark Ignition (Light with lighter)
(PSA265, A242,A244MAN)

10278 2 Natural Gas Head Assembly with Push-Button Spark Ignition
(PSA265, A242,A244MAN)

10278 3 LP Gas Head Assembly w/o Spark Ignition (A270 OLD STYLE)

10278 4 LP Gas Head Assembly with Push-Button Spark Ignition (A270)

10278 5 Natural Gas 24 Volt Standing Pilot Head Assembly
(PSA265V,A244V)

10278 6 LP Gas 24 Volt Standing Pilot Head Assembly (PSA265V,A244V)

10278 7 Natural Gas 24 Volt Electronic Ignition Head Assembly
(PSA265VE,A244VE)

10278 8 LP Gas 24 Volt Electronic Ignition Head Assembly
(PSA265VE,A244VE)

REPLACEMENT HEATER HEAD

CARTON PAD

/ OUTSIDE CARTON



http://www.alfresco-heating.com
https://alfresco-heating.com/accessories-parts/patio-heater-repair-parts-accessories-by-brand/sunglo/

www.alfresco-heating.com 888-Warm-Glo

LWV ALFRESCO : -
(&HEAT'NG,COM su “
888-WARM-GLO .
The Original Outdoor Patio Heater
Manufactured by
Infrared Dynamics
SUNGLO EXPLODED VIEW & REPLACEMENT PARTS
LIST LP & NATURAL GAS PATIO HEATER HEAD

# PART# | DESCRIPTION
1 70017 | NUT, % - 20 HEX SS
215 70024 | WASHER, ¥ fender SS
3 10261 |REFLECTOR -more $ with free shipping
4 70006 | BOLT, a X% HEXSS
6 27006 | EMITTERGRID
7 70025S | SILVER CLIP (older models)
8 30225 | HEAT SHIELD
9 302022 | PANHEAD SS
10

70005 [ SCREW,#8 X2 SS

SCREW, 8-32 X %2 SS TAPPING

11 302041 | PERF CYLINDERW/O DSI

302045 | PERF.CYLINDERW/DSI

12 27007 | BURNER ASSEMBLY

13 70030 | 1" CLAMP

14 3500131 | ORIFICE#31 NG
3500149 | ORIFICE#49LP

15 35012 | ORIFICE ADAPTER 3/8

16 10300 [ CONTROLVALVENG

10299 [ CONTROLVALVE 24V NG

10298 | CONTROLVALVELP

17 800051 | NIPPLE, 3/8 X 1-5/8

18 80025 | REDUCINGBUSHING

19 70065 [ WINGNUT SS

20 27018 S | BASE ASSY, LP A270 SS

270182 | BASE ASSY,NG 24V & VE SS

27018 | BASE ASSY, NG S/S

SNG
21 90031 THERMOCOUPLE
22 80031 TUBING, 2 X 14L
80026* | TUBING-VALVE COMPRESSION
FASTENER 2
23 90021 PILOT BODY NG W/ORIF

90022 | PILOT BODY LP W/ORIF

24 90015/ | PILOTORIFICENG/LP

90016
¥ THERMOCOUPLE INSULATION - 9"
SG-PAC | PILOT ASSEMBLY COMPLETE
25 27017 | PILOT SHIELD
26 27025 | VALVEKNOB
27 30213 | PILOT CHANNEL
28 70020 | SCREW,#10 X 1% SS
29 30299 | PILOTHOLE COVER

*NOT SHOWN


http://www.alfresco-heating.com
https://alfresco-heating.com/accessories-parts/patio-heater-repair-parts-accessories-by-brand/sunglo/
http://www.alfresco-heating.com

www.alfresco-heating.com 888-Warm-Glo

The Original Outdoor Patio Heater

Manufactured by Infrared Dynamics

SUNGLO
DIRECT SPARK IGNITION
PARTS LIST

# | PART # DESCRIPTION
1 | 90065 2 ELECTRODE WITH LEAD
2 | 70037 SCREW #8-32 X 3/8
3 | 70038 NUT #8-32
4 | 306233 IGNITION COVER
5 | 70072 SCREW #8-32 X /2 SS
6 | 30623 BRACKET FOR SPARK
MODULE
7 | 30629* IGNITER GROUND PLATE
8 AA CELL
9 | 90071 SPARKMODULE
11 | 30204 5 PERF CYLINDER - SPARK
IGNITION

ALFRESCO
qu BT NG com

888-WARM-GLO


http://www.alfresco-heating.com
https://alfresco-heating.com/accessories-parts/patio-heater-repair-parts-accessories-by-brand/sunglo/
http://www.alfresco-heating.com

www.alfresco-heating.com 888-Warm-Glo

s" E - SERIES PARTS LIST
7010

The Original Outd

oor Patio Heater # |PART# | DESCRIPTION

Manufactured by Infrared 1 302048 EEEFECS:YLINDER =
Dynamics 2 [ 302133 | COVER, MODULEE
SERIES

3 190021 NG PILOT ASSEMBLY
90022 LP PILOT ASSEMBLY

4 190076 PILOT ELECTRODE
5 [270182 [ HD BASE ASSEMBLY
6 | 70030 CLAMP
8 30213 PILOT CHANNEL
9 1800314 | PILOT TUBING E-
SERIES
10 (270071 | BURNERFORE-
SERIES
11 | 30214 MODULE SHIELD E-
SERIES
12 [ 35015 ORIFICE ADAPTER
13 | 35001 31| NAT GAS ORIFICE
3500148 | LP GAS ORIFICE
14 [ 900653 | ELECTRODE

ASSEMBLY
15 [ 70072 SCREW 8-32 X V%
16 | 70025S | SILVER CLIPS
ORANGE 17 | 70052 SCREW #8 X % RHSM
18 [90075 MODULE 24V
/ 19 | 80053 NIPPLE 72 X 2°L
20 [900721 | NG CONTROLVALVE
RED 21 | 80025 FACE BUSHING 2 X

3/8
22 | 85861 MOMENTARY SWITCH

IKSY N\ WV ALFRESCO
A =gy Wi

TO 24VAC GREEN BLUE
& SWITCH


http://www.alfresco-heating.com
https://alfresco-heating.com/accessories-parts/patio-heater-repair-parts-accessories-by-brand/sunglo/
http://www.alfresco-heating.com

alfresco-heating.com 888-Warm-Glo

The Original Outdoor Patio Heater

=
Manufactured by Infrared Dynamics R */,;

MODEL A242 PARTS Nl i

# | PART# | DESCRIPTION
1 | 27024 NG | SLIP COLLAR A242 BLACK
1 1 30257S | SLIP COLLAR A242 S/S
2 | 70026 SCREW #8 X 3/8 SWHSM
3 | 80008 PIPE ONLY A242 %5 X 68 V4’
4 | 30264 POST ONLY A242 BLACK
4 | 30264S | POST ONLY A242 S/S
5 | 80023 ELBOW %’
6 | 10264 1B | A242 BASE ONLY BLACK

10264 1S | A242 BASE ONLY S/S
7 | 80054 NIPPLE % X 1-V%
8 | 80019 COUPLING %
9 | 27027 BOLT PACKAGE A242

POST ™

10 | 27020* A242 FLOOR CLAMP

(3PCS)
* OPTIONAL ®\‘

888-WARM-GLO

QaErsEse )OO



http://www.alfresco-heating.com
https://alfresco-heating.com/accessories-parts/patio-heater-repair-parts-accessories-by-brand/sunglo/
http://www.alfresco-heating.com

alfresco-heating.com

The Original Outdoor Patio Heater

“L" Bracket

——— —  (Supplied by
' Installer)
~ 7.

e
l

%" “EL" Condulet
(Supplied by
Installer)

888-Warm-Glo

® MODEL A244 & A244V PARTS LIST

PART

DESCRIPTION

10257

HANGING BRACKET

80023

ELBOW %,

80003

NIPPLE %2 X CLOSE

70036

BOLT 3/8 X 2-/2 HEX

70013

WASHER 3/8

N O of B N —~

70059

NUT 3/8 - 16 HEX SS

i)

" Electric

AL \ALFRESCO
QQHEAT|NG.COM

888-WARM-GLO

Conduit (Supplied

by Installer)


http://www.alfresco-heating.com
https://alfresco-heating.com/accessories-parts/patio-heater-repair-parts-accessories-by-brand/sunglo/
http://www.alfresco-heating.com

www.alfresco-heating.com

9

@\‘ ’ [_‘%;
o "".::._:j
@\‘

888-Warm-Glo

The Original Outdoor Patio Heater
Manufactured by Infrared Dynamics

MODEL PSA265 PARTS LIST

# | PART # DESCRIPTION
1 | 27024 NG | SLIP COLLAR A265
BLACK
30257 S SLIP COLLAR A265 S/S
2 | 70026 SCREW #8 X 3/8
SWHSMS
3 | 80008 PIPE 2 X 62 Y2 BLK
4 | 30266 POST ONLY 84" BLACK
30266 S POST ONLY 84" S/S
5 |80023 ELBOW %
6 | 80078 ELBOW % STREET
7 | 80054 NIPPLE Y2 X1 %
8 1800242 UNION %2
9 | 80003 NIPPLE %2 X CLOSE
10 | 90063 2" SHUT OFF VALVE
11 | 10265 POST COMPLETE, BLK
12 | 10265-S |POST COMPLETE SS

@@

888-WARM-GLO

AN ALFRESCO
Q‘G)HEATlNG.COM


http://www.alfresco-heating.com
https://alfresco-heating.com/accessories-parts/patio-heater-repair-parts-accessories-by-brand/sunglo/
http://www.alfresco-heating.com

www.alfresco-heating.com 888-Warm-Glo

SUNGLO A270 PARTS LIST
# | PART # DESCRIPTION
1 | 60008 1 LIGHTING INSTRUCTIONS
2 | 3028094 POST ONLY: Black / Bronze
2 | 30280S POST ONLY: S/S A270
3 | 27009-2 PIPE w/ QD 42” FOR A270
4 | 70011 NUT, 3/8 ACORN
5 | 70013 WASHER, 3/8 LOCK
6 | 70007-2 BOLT, 3/8 X 3/4L SQUARE
7 | 70025 EYEBOLT, 3/16 S2 W/NUT
. 8 | 70012 BOLT, 3/8-16 X1 Y4
Manufactured by Infrared Dynamics 9 170059 NUT, 3/8
10 | 10264 2S BASE ONLY STAINLESS
10 | 10264 BASE ONLY - Black / Bronze
11 | 302795 S/S “L” BRACKET FOR A270
30279 “L” BRKT FOR A270 — Black /
Bronze
12 | 70029 HOOK, 1% S
13 | 27036 A270 CHAIN
14 | 270334 DEC COVER ONLY:
STAINLESS STEEL
27033 DEC COVER ONLY-
Black / Bronze
15 | 90017 4 HOSE/REG ASSEMBLYQCC
— Standard As Pictured
18 | 270025 SOCKET ASSEMBLY:
STAINLESS
27002 4G SOCKET ASSEMBLY
Black / Bronze
19 | 80085 REDUCER Y2 X V4
20 | 90078 Q/D NIPPLE FOR POST
ONLY



http://www.alfresco-heating.com
https://alfresco-heating.com/accessories-parts/patio-heater-repair-parts-accessories-by-brand/sunglo/

